Talgø Victory 5002

Talgø Victory 5002 manual

  • Thank you for purchasing this quality product. Be sure to check all packing material carefully for small parts,which may
    have come loose inside the carton during shipment. Count all parts and hardware,compare with the parts list below to be
    sure all parts are present.
    Note:Quantities shown below are for each chair.
    1 2
    ITEM DESCRIPTION QTY
    1 Back Assembly 1
    2
    PVC Seat & Wooden
    Frame
    1set
    3 Front Leg 2
    4 Side Rail 2
    ITEM DESCRIPTION QTY 3 4
    A m8*70mm Hex Bolt 4
    B m8*40mm Hex Bolt 6
    C m8 Spring Washer 10
    D m8 Flat Washer 10
    E
    Allen Key5mm
    1
    F m4.5*35 Screw 4
    G
    Allen Key4mm
    1
    HARDWARE
    ASSEMBLY INSTRUCTION
    VICTORY 5002 DINING CHAIR
    A
    PARTS
    F
    G
    B
    C
    D
    E
    2
    3
    4
    A
    C
    D
    E
    1
    23
    4
    B
    C
    D
    E
    4
    F
    G

Do you have a question about the Talgø Victory 5002?

Ask the question you have about the Talgø Victory 5002 here simply to other product owners. Provide a clear and comprehensive description of the problem and your question. The better your problem and question is described, the easier it is for other Talgø Victory 5002 owners to provide you with a good answer.

View here the free Talgø Victory 5002 manual. Have you read the manual but does it answer your question? Then ask your question on this page to other Talgø Victory 5002 owners.